
City of Coos Bay 
Wastewater Treatment 

Plant No. 1 

Environmental  
Assessment 

 

august 2005 

      

Prepared For: 

West Yost & Associates 
Consulting Engineers 

1800 Blankenship Road, Suite 425 
          West Linn, OR 97068      

 



 Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 1 

TABLE OF CONTENTS 
1.0 PURPOSE AND NEED FOR THE PROJECT................................................................................1-1 

1.1 Project Location and Site Description ......................................................................... 1-1 
1.2 Proposed Action........................................................................................................... 1-1 
[...]
3.10.3 Environmental Consequences............................................................................ 3-22 
3.10.4 Mitigation........................................................................................................... 3-23 

3.11 Noise .......................................................................................................................... 3-23 
3.11.1 Affected Environment........................................................................................ 3-23 
3.11.2 Regulatory Environment.................................................................................... 3-24 
3.11.3 Environmental Consequences............................................................................ 3-25 
3.11.4 Mitigation........................................................................................................... 3-25 

3.12 Air Quality ................................................................................................................. 3-26 
3.12.1 Affected Environment........................................................................................ 3-26 
3.12.2 Regulatory Environment.................................................................................... 3-26 
3.12.3 Environmental Consequences............................................................................ 3-27 
3.12.4 Mitigation........................................................................................................... 3-27 

3.13 Traffic and Safety ...................................................................................................... 3-27 
3.13.1 Affected Environment........................................................................................ 3-27 
3.13.2 Regulatory Environment.................................................................................... 3-28 
3.13.3 Environmental Consequences............................................................................ 3-28 
3.13.4 Mitigation........................................................................................................... 3-28 

3.14 Environmental Design (Aesthetics) ........................................................................... 3-29 
3.14.1 Affected Environment........................................................................................ 3-29 
3.14.2 Regulatory Environment.................................................................................... 3-29 
3.14.3 Environmental Consequences............................................................................ 3-29 
3.14.4 Mitigation........................................................................................................... 3-29 

4.0 SUMMARY OF MITIGATION ......................................................................................................4-1 
5.0 CORRESPONDENCE AND REFERENCES .................................................................................5-1 
 

Adolfson Associates, Inc. August 2005 ii 



 Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 1 

 
LIST OF FIGURES 

Figure 1.  Site Map.....................................................................................................................................1-2 
Figure 2.  Vicinity Map..............................................................................................................................1-3 
Figure 3.  Aerial Map.................................................................................................................................1-4 
Figure 4.  Soils Map...................................................................................................................................3-2 
Figure 5.  Floodplain Map .........................................................................................................................3-6 
Figure 6.  National Wetlands Inventory Map ............................................................................................3-9 
 
LIST OF TABLES 

Table 1.  Threatened and Candidate Species that May Occur  in the Project Vicinity ............................3-12 
Table 2.  Wastewater Discharge Limitations Not to be Exceeded...........................................................3-19 
Table 3.  Population Comparison for the City of Coos Bay and Coos County........................................3-22 
Table 4.  Sound Levels Produced by Common Noise Sources................................................................3-24 
Table 5.  Summary of Mitigation...............................................................................................................4-1 

 
EXHIBITS 

EXHIBIT A – PHOTOGRAPHS..............................................................................................................A-1 
EXHIBIT B – LETTER FROM STATE HISTORIC PRESERVATION OFFICE ................................. B-1 
EXHIBIT C – USFWS SPECIES LIST.................................................................................................... C-1 

 

Adolfson Associates, Inc. August 2005 iii 



Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 1 

1.0 PURPOSE AND NEED FOR THE PROJECT 

The City of Coos Bay (City) proposes to upgrade Wastewater Treatment Plant (WWTP) No. 1 
that was originally constructed in 1954.  The purpose of this project is to improve wastewater 
treatment and to increase treatment capacity for the City and the Bunker Hill Sanitary District.  
The WWTP currently services a population of about 15,650.  Wastewater facility improvements 
are needed to accommodate planned growth in the service area.  The facility’s National Pollutant 
Discharge Elimination System (NPDES) waste discharge permit was renewed in 1995, modified 
in 2003, and expires December 31, 2007.  A Mutual Agreement and Order (MAO) dated August 
21, 2003 between the City and DEQ outlines measured steps necessary for WWTP No. 1 to be in 
compliance with the chlorine discharge limits established in the NPDES permit.  To date, the 
WWTP No. 1 is compliant with the chlorine discharge limits.   

1.1 Project Location and Site Description   

WWTP No. 1 is located in the City of Coos Bay in the NW ¼ of Section 26, Township 25 South, 
Range 13 West, Willamette Meridian (Figures 1 and 2).  The project site is bounded by Koosbay 
Boulevard to the north, Ivy Avenue to the south, single-family residences to the east (Photo 1), 
and North Sixth Street to the west (Figure 3).  The surrounding area is a mixture of residential, 
commercial, and industrial uses.  A majority of the existing WWTP is developed except the 
southwest portion of the site that is used for equipment storage and stockpiling (Photo 2).  The 
facility is landscaped with turf grass and a few trees  (Photo 3).  

1.2 Proposed Action 

1.2.1 Description of Existing Conditions 

1.2.1.1 Background and Existing Facilities 

WWTP No. 1 is owned by the City of Coos Bay and managed and operated by Operations 
Management International, Inc. (OMI).  A primary treatment plant was first constructed on the 
project site in 1954, and secondary treatment was added in 1973.  In 1990, the facility was 
upgraded with new headworks and a new primary clarifier to meet Class I reliability 
requirements. The existing facility treats municipal wastewater from residential and commercial 
sources using an activated sludge process with effluent dechlorination and anaerobic digestion of 
biosolids. Specifically, the facility consists of influent pumping, screening and grit removal, 
primary sedimentation, activated biosolids secondary treatment, secondary clarification, 

Adolfson Associates, Inc. August 2005 Page 1-1 



Edits by: ML
Date: 6/6/05

NORTH
1" = 2286'

FIGURE 1  
Site Map

Coos Bay WWTP No.1 Improvement Project
Coos Bay, Oregon

Source:
USGS North Bend 7.5-minute quadrangle, 1971

PROJECT SITE



Edits by: ML
Date: 6/6/05

NORTH
1" = 2.5 mi.

FIGURE 2 
Vicinity Map

Coos Bay WWTP No. 1 Improvement Project
Coos Bay, Oregon

Reproduced with permission granted by THOMAS BROS. 
MAPS.  This map is copyrighted by THOMAS BROS. MAPS.  It 
is unlawful to copy or reproduce all or any part thereof, whether 

for personal use or resale, without permission.

PROJECT SITE



Edits by: ML
Date: 6/6/05

NORTH
1" = 320'

FIGURE 3
Aerial Map

Coos Bay WWTP No. 1 Improvement Project
Coos Bay, Oregon

Source:
U.S. Geological Survey, 1994

PROJECT SITE

Koosbay Blvd

N. 6th Street

Ivy Avenue

X

Effluent Outfall

Highway 101

Coos Bay

Motel 6

Red Lion
Hotel



Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 1 

dechlorination (disinfection), and anaerobic digestion of biosolids (Figure 4).  Dechlorinated 
effluent is discharged through a 42-inch-diameter gravity outfall to Coos Bay at river mile (RM) 
13.2.  The outfall pipe, approximately 715 feet long, is lined and coated steel and discharges 
effluent 200 feet away from shore in water approximately 20 feet deep.  The end of the outfall 
contains 5 port diffusers on a 20-foot length of pipe.   

The current facility is designed to accommodate average dry weather flows (ADWF) of 1.6 
million gallons per day (mgd) and peak flows of 15 mgd.  The existing aerated grit chamber has 
a design capacity of 10 mgd.  The original grit removal basin performs poorly and is only used 
for peak flows.  Grit removal is recommended for all flow into the plant due to the high sand 
content of the influent flow (Draft Facilities Plan, 2005)  

The volume of flow dictates the type of treatment process.  Flow up to 2.5 mgd is treated in the 
older circular primary sedimentation basin.  When flow is between 2.5 and 10 mgd, the 
rectangular sedimentation basin is used and when flow exceeds 10 mgd, 10 mgd is treated in the 
rectangular basin and the circular basin treats 5 mgd.  Due to the lower elevation of the circular 
tank, primary effluent from the circular basin needs to be pumped to secondary treatment.  
Primary sludge is thickened in the sedimentation basins. The minimum treatment for flows 
exceeding 10 mgd and up to 15 mgd consists of clarification and chlorination before discharge. 

The rectangular basin has a design peak capacity of 10 mgd, however plant data indicates that 
the basin does not provide primary treatment for flows above 6 mgd.  The Draft Facilities Plan 
recommends removing dilute primary sludge from the rectangular basin and thickening it the 
circular primary sedimentation basin to lower the sludge blanket and improve performance.  

Primary biosolids are thickened in the new rectangular primary clarifier (constructed in 1990) 
and waste activated sludge (WAS) is thickened in the old primary clarifier (circular tank).  
Biosolids settle in the primary clarifier and are pumped to the anaerobic digesters.  Treated 
biosolids are then pumped under the bay to a 4-acre facultative sludge lagoon located in Eastside 
(approximately 1 mile southeast of WWTP No 1).  The lagoon is approximately 11 feet deep and 
lined with bentonite clay.  Biosolids are annually removed from the lagoon with a floating 
dredge and applied to 250 acres of private farmlands and forests between June and October.  The 
anaerobic digestion process produces Class B biosolids, which is acceptable for application onto 
agricultural and forest land.  

1.2.2 Proposed Action 

Minor facility upgrades are proposed to improve the treatment process and to provide increased 
capacity for future peak flows.  All improvements would occur at the existing facility.  Proposed 
upgrades would not require work below the Ordinary High Water Line (OHWL) of Coos Bay or 
any other waterbody and would not require demolition of existing structures.  The following 
objectives were considered during development of the plant improvement alternatives: (1) 
Improve plant reliability by providing multiple process units where applicable; (2) optimize 
utilization of existing facilities to the extent possible to reduce costs; and (3) optimize space at 
the existing facility. 

Plant improvements are designed to accommodate projected future flows and loads.  The 
population of the City of Coos Bay is expected to grow 0.4 percent per year from 18,000 in 2003 

Adolfson Associates, Inc. August 2005 Page 1-5 



Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 1 

to 17,220 by the year 2027 (West Yost & Associates, 2005).  Refer to the Draft Facilities Plan 
for more details on current and projected loads.     

Proposed facility upgrades are described according to three categories: (1) headworks facilities, 
(2) liquid treatment, and (3) solids treatment.  Headworks include the influent sewers and force 
mains, influent pumping, screening, and grit removal.  Liquid treatment includes primary 
sedimentation (primary clarifier), biological treatment, secondary clarification, and disinfection. 
Solids treatment includes thickening WAS, anaerobic digestion, and removing biosolids from the 
site.   

1.2.2.1 Headworks / Grit Removal 

The proposed headworks / grit removal process is a split flow grit treatment for flows up to 20 
mgd (Alternative G2 in the 2005 Draft Facilities Plan).  This alternative would involve 
continuing to use the existing aerated grit chamber for 10 mgd flow and treating remainder of 
flow by degritting primary sludge.  Specific improvements would include:  

• Install a new cyclone and classifier for degritting sludge. 

• Add a pump to transfer degritted sludge to thickening.   

• Construct a new channel to bypass flow around the aerated grit chamber.  

When influent flow exceeds 10 mgd, the aerated grit chamber would continue to operate to its 
capacity.  The remaining flow would pass directly to the rectangular primary sedimentation 
basin.  Dilute primary sludge would be pumped from the sedimentation basin and degritted in a 
cyclone/classifier.  A channel would be constructed to bypass flow around the aerated grit 
chamber directly to the rectangular sedimentation basin.  This alternative also includes the 
installation of a gate in the existing channel between the aerated grit basin and the primary 
sedimentation basin. 

1.2.2.2 Liquid Stream Treatment  

Under the proposed action, wastewater would be treated with a split flow treatment process. 
Proposed wastewater treatment upgrades would provide full primary and secondary treatment for 
all flow up to 6 mgd (Alternative T1 in the 2005 Draft Facilities Plan).  When flow exceeds 6 
but is less than 13 mgd, 6 mgd will receive full primary and secondary treatment and 
disinfection.  Flow in excess of 6 mgd will bypass primary treatment and all flow will receive 
secondary treatment.  When flow exceeds 13 mgd, 7mgd will receive primary treatment; 13 mdg 
will receive secondary treatment and all flow will be disinfected.  Specific upgrades would 
include the following:  

• Construct an additional secondary clarifier for redundancy. 

• Add a blower. 

A proposed additional secondary clarifier would be constructed adjacent to the existing clarifier.  
This new clarifier would be approximately 90 feet in diameter, with a sidewater depth of 18 feet.  

Adolfson Associates, Inc. August 2005 Page 1-6 



Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 1 

Within an additional two feet diameter for the foundation, the total footprint of the new clarifier 
would be approximately 6,940 square feet or 0.16 acres.  

1.2.2.3 Solids Treatment 

This alternative would involve using the existing circular primary clarifier to thicken primary 
sludge adding a gravity belt thickener for WAS thickening and using the existing digesters to 
stabilize solids (Alternative S2 in the Draft Facilities Plan).  Proposed improvements would 
specifically include: 

• Construct a gravity belt thickener facility for WAS thickening and related appurtenances 
for primary sludge thickening. 

• Replace the floating cover on Digester No. 1 with a fixed cover. 

• Replace and install digester heating and mixing equipment.  

1.2.2.4 General Improvements 

Improvements common to all alternatives would include the following:  

• Install new transducers on influent flumes. 

• Replace existing mechanical bar screen.   

• Remove existing manual bar screen and install new mechanical screen. 

• Replace primary sludge pump. 

• Improve site piping. 

• Improve electrical and SCADA/process controls.  The power distribution system would 
be upgraded as required to serve new equipment.  Control system improvements would 
focus on reducing labor and energy costs. 

1.2.2.5 Construction Methods 

Construction at the existing treatment plant would occur over the planning period and phases 
would likely each be completed within one year.  The facility would continue to operate during 
construction and all staging would occur on-site.  No road closures would be required. 
Construction equipment would include front-end loaders, excavators, and cranes.  Proposed 
structures and equipment would be placed on piles, therefore pile-driving would be required to 
implement some of the proposed upgrades.  Pile-driving would likely occur for one to two weeks 
during the construction period and would involve the use of a diesel hammer.  

Adolfson Associates, Inc. August 2005 Page 1-7 



Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 1 

2.0 ALTERNATIVES TO THE PROPOSED ACTION  

This section describes alternative headworks and treatment technologies considered in the 2005 
Draft Facilities Plan.   

2.1 No Build Alternative 

For the purpose of this assessment, the No Build Alternative would maintain the existing WWTP 
No. 2 as it is and no upgrades would be implemented.  Under this alternative, the existing facility 
would not be able to accommodate future peak flows.    

2.2 Project Alternative 

2.2.1 Grit Removal 

This alternative consists of continuing to use the existing aerated grit chamber to its 10 mgd 
capacity and adding a second aerated grit chamber with a capacity of 10 mgd.  Specific upgrades 
include:  

• Installing a second grit chamber adjacent to the existing one. 

• Installing a second cyclone separator and washer. 

The second grit chamber would eliminate the need for split flow treatment.  The chamber would 
be built adjacent to the existing grit chamber.  Since the quantity of grit is not expected to 
change dramatically and the plant has flexibility in its ability to cycle grit pumps, new pumps 
are not required but would cycle through both grit tanks when both are in use.  The air 
requirement for the additional grit chamber is small and the existing blowers have adequate 
capacity to supply air to the second tank.   

2.2.2 Liquid Stream Treatment 

Liquid stream treatment upgrades proposed under the Project Alternative (T2 in the 2005 Draft 
Facilities Plan) would provide primary and secondary treatment for all flows (up to 20 mgd) and 
would consist of the following:  

• Constructing an additional primary sedimentation basin. 

• Adding a blower. 

• Constructing a new secondary clarifier (same as proposed action). 

Under this alternative, screened, degritted raw sewage would flow to primary sedimentation.  
The proposed primary sedimentary basin would be rectangular and would be installed adjacent to 
the existing basin (Photo 5), as planned in a previous facilities plan. The new primary 
sedimentation basin would be 145 feet long by 21.5 feet wide and have a total footprint 

Adolfson Associates, Inc. August 2005 Page 2-1 



Environmental Assessment - Coos Bay Wastewater Treatment Plant No. 1 

(including foundation) of 3,800 sf or 0.09 acres.  Aeration basin volume would remain the same, 
but an additional blower would be added to the existing blower building.  The additional 
secondary clarifier would be constructed next to the existing secondary clarifier and would be the 
same size (90 feet in diameter or a total footprint of 6,940 square feet or 0.16 acres). 

2.2.3 Solids Treatment 
[...]
adequacy of existing infrastructure and develop design criteria for future treatment. Based on 
work by the for Population Research Center at Portland State University, the 2003 certified 
population estimate for Coos Bay is 15,650 people. This estimate refers to the number of people 
living within the city limits of Coos Bay. The population served by Wastewater Treatment Plant 
No. 1 was estimated based on information regarding service area boundaries provided by city 
personnel and a breakdown of the population developed for the City’s Transportation System 
Plan (DKS Associates, 2004). The resulting year 2003 population within the Coos Bay city limits 
contributing to Wastewater Treatment Plant No. 1 is estimated to be 8,920.  

The Coos County Planning Department projects the growth rate for both the city and county to 
be 0.4%. For the purposes of this Facilities Plan, a growth rate of 0.75% will be used until 2015 
and thereafter a rate of 0.56% will be used to be consistent with the latest amendment to the 
City’s comprehensive plan.  This results in a population of 10,431 within the city limits to be 



City of Coos Bay 1-2 Facilities Plan – DRAFT 
  Wastewater Treatment Plant No. 1 
  January 2006 

served by Wastewater Treatment Plant No. 1.  The 2003 population for the Bunker Hill Sanitary 
District was derived from Transportation System Plan and city population data. The 2003 
population is estimated to be 1,490. Using the same growth rate as that used for the city, the 
2027 population is expected to be 1,742.  Therefore, the total population to be served by 
Wastewater Treatment Plant No. 1 in 2027 is 12,174.  

Figure 1-1 illustrates the expected population growth for both the city and the Wastewater 
Treatment Plant No. 1 service area.  

Figure 1-1.  City of Coos Bay and Wastewater Treatment Plant No. 1 
Service Area Population Projections   

0

2,000

4,000

6,000

8,000

10,000

12,000

14,000

16,000

18,000

20,000

2000 2005 2010 2015 2020 2025 2030

Population

Y
ea

rs

City of Coos Bay City of Coos Bay WWTP No. 1 Service Area
Bunker Hill Sanitary District Total WWTP No. 1 Service Area

 
 
WASTEWATER CHARACTERISTICS 

The key wastewater characteristics at a wastewater treatment plant are the flow, solids and 
organic loadings that are treated by the facility. Analysis of historical plant influent flow and 
loading data allows for a characterization of the City’s system under current conditions and 
provides the basis for developing flow and load projections for the system in the future.  

Table 1-1 summarizes current wastewater flows and Table 1-2 summarizes current loads. 

 



City of Coos Bay 1-3 Facilities Plan – DRAFT 
  Wastewater Treatment Plant No. 1 
  January 2006 

Table 1-1.  Current Wastewater Flows 

 Flow Parameter 
Flow Rate, 

mgd 

Average Dry Weather Flow (ADWF) 1.6 
Average Wet Weather Flow (AWWF) 3.2 
Maximum Month Dry Weather Flow (MMDWF) 2.9 
Maximum Month Wet Weather Flow (MMWWF) 5.5 
Peak Day Flow (PDF) 10.0 
Peak Wet Weather Flow (PWWF) 15.0 

 

Table 1-2.  Current Plant Influent Loads 

Parameter 
BOD load, 

lbs/day 
TSS load, 

lbs/day 

     Average 2,500 3,200 
     Max month 3,200 4,400 
     Peak day 5,300 9,400 

 
Flow and load projections are based on current flow and loads and anticipated community 
growth. Using population growth information, future flows and loads projections are developed. 
Table 1-3 presents flow projections and Table 1-4 presents load projections for the year 2027. 
The peak flow projections take into account the effect of ongoing infiltration and inflow (I/I) 
reduction activities as well as lower levels of I/I from future sewer system extensions. 

Table 1-3.  Coos Bay WWTP No. 1 Projected Flow 

 Parameter  Year 2027, mgd 

Average Dry Weather Flow (ADWF) 1.9 
Average Wet Weather Flow (AWWF) 3.7 
Maximum Month Dry Weather Flow (MMDWF) 3.4 
Maximum Month Wet Weather Flow (MMWWF) 6.4 
Peak Day Flow (PDF) 11.7 
Peak Wet Weather Flow (PWWF) 20.0 

 

 

 
 



City of Coos Bay 1-4 Facilities Plan – DRAFT 
  Wastewater Treatment Plant No. 1 
  January 2006 

Table 1-4.  Coos Bay WWTP No. 1 Projected Plant Loads 

  Year 2027 
  BOD, TSS, 

Parameter lbs/day lbs/day 

Annual Average 2,700 3,400 
Maximum Month 3,500 4,800 
Peak Day 5,900 9,900 

 
TREATMENT REQUIREMENTS 

The City of Coos Bay recognizes the importance of protecting the water quality of Coos Bay. 
The estuary provides recreational opportunities for tourists and local residents, serves as wildlife 
habitat, and is an important fisheries and harbor resource. 

Because the NPDES permit has recently been revised to reflect current water quality issues, no 
major changes in discharge requirements are anticipated. The projected flow for the plant is well 
within the current designated NPDES capacity so no restrictions related to dry weather mass 
loads are anticipated. 

The bacteria standard for discharge into marine waters and estuarine shellfish growing waters are 
more stringent than other waters. The existing permit stipulates these requirements and the 
Mutual Agreement and Order (MAO) provides a schedule for implementation of the plant 
improvements required to meet these limits. 

The previous permit did not include a limit for ammonia. An analysis of ammonia toxicity 
indicates a reasonable potential that the water quality criteria for ammonia is exceeded with the 
existing discharge system. The MAO establishes an interim limit. The new permit includes an 
ammonia limit and the MAO provides a timetable for making improvements to meet the new 
permit limit.  

Dechlorination equipment has been installed to ensure compliance with the chlorine toxicity 
requirements 

DEQ conducted a reasonable potential analysis for heavy metals as part of the permit renewal 
process. Only silver indicated a reasonable potential for exceeding water quality criteria. Based 
on this finding, DEQ required additional monitoring of silver but this requirement was suspended 
in the permit modification based on the evaluation of the additional data. 

The only pending TMDL for the Bay is for bacteria. Since the existing permit requires the plant 
to comply with the water quality standard at the end of pipe, the allocations from the TMDL 
should not be more restrictive. 



City of Coos Bay 1-5 Facilities Plan – DRAFT 
  Wastewater Treatment Plant No. 1 
  January 2006 

LIQUID STREAM ALTERNATIVES 

The liquid stream treatment facilities at Wastewater Treatment Plant No. 1 are currently able to 
satisfy the requirements set forth in its National Pollution Discharge Elimination System 
(NPDES) permit. Some process improvements are necessary in the near term to maintain 
regulatory compliance. In addition, long term upgrades are necessary to ensure that the facilities 
can handle increased flow and loads from the City’s growing population.  

Liquid Stream Improvement Alternatives by Treatment Process 

Several of the liquid stream unit processes at Wastewater Treatment Plant No. 1 will require 
improvements over the next twenty years. For each process area, an evaluation was performed to 
determine the most appropriate approach to the improvements. 

Headworks and Grit Removal.  The existing mechanical screen is in poor condition. It and the 
manual bar rack are not sized to accommodate the design year peak flow of 20 mgd.  The 
mechanical screen should be replaced and the manual bar screen should be replaced with a 
mechanical bar screen to provide a reliable 20 mgd screening capacity.   

The existing aerated grit chamber has a design capacity of 10 mgd.  Due to the sand content of 
the influent flow, grit removal should be provided for as much flow as feasible into the plant.  
Two alternatives for grit removal were evaluated: 

Grit Removal Alternative G1.  Construct a second 10 mgd capacity aerated grit 
chamber. 

Grit Removal Alternative G2.  Continue with one aerated grit chamber for 10 mgd of 
influent flow and treat up to 7 mgd of additional flow by degritting primary sludge.  This 
alternative will provide grit removal for more than the maximum day flow. 

Evaluation of Headworks Alternatives.  Alternative G2, continuing with one aerated 
grit chamber for 10 mgd flow and removing the remainder of the grit by degritting 
primary sludge is the least cost alternative because it does not require constructing an 
additional aerated grit tank.  It is therefore the recommended alternative. 

Treatment Facilities.  New treatment facilities are required to provide reliability and comply 
with NPDES permit requirements as flows and loads increase. Two treatment alternatives were 
considered: 

Alternative T1.   This treatment alternative does not increase the primary sedimentation 
capacity.  A secondary clarifier is added for redundancy and expanded secondary 
treatment capacity.  All flow up to 7 mgd will receive full primary and secondary 
treatment.  When flow exceeds 7 but is less than 13 mgd, 7 mgd will receive full primary 
and secondary treatment.  Flow in excess of 7 mgd will bypass primary treatment and 
receive secondary treatment.  When flow exceeds 13 mgd, 7 mgd will receive primary 
treatment.  Flow up to 13 mgd will receive secondary treatment including a portion of the 
7 mgd from primary treatment.  When flow reaches 20 mgd, 7 mgd will receive primary 
treatment and disinfection and 13 mgd will receive secondary treatment.   



City of Coos Bay 1-6 Facilities Plan – DRAFT 
  Wastewater Treatment Plant No. 1 
  January 2006 

Alternative T2.  Full primary and secondary treatment for all flow. 

Evaluation of Treatment Alternatives.  Treatment alternative T1 provides secondary 
treatment for flows exceeding maximum day conditions.  It limits the flow to the primary 
sedimentation tank to its demonstrated treatment capacity and provides an additional 
secondary clarifier for reliability and additional secondary capacity.  Because this 
alternative improves treatment and another primary sedimentation basin would not be 
constructed, this is the lowest cost and preferred alternative. 

It should be noted that EPA is currently developing guidance on peak wet weather flow 
diversions.  The guidance will address bypassing around secondary treatment at high flow and 
will lay out conditions under which this can be authorized in NPDES permits.  The conditions 
will include demonstration that there is no feasible alternative to blending of flows within the 
treatment plant.  It is recommended that the City follow up this Facilities Plan by demonstrating 
that conditions allowing bypassing are met once the guidance is issued.  

SOLIDS PROCESSING ALTERNATIVES 

Alternative S1. This alternative includes continuing to thicken primary sludge in the rectangular 
primary sedimentation basin and thickening WAS in the circular primary clarifier under all flow 
conditions.  The digesters would process WWTP No. 1 sludge along with thickened sludge from 
WWTP No. 2 until capacity of the digesters is reached.  At this time Digester No. 1 at WWTP 
No. 2 will need to be rehabilitated and used to its capacity.  A portion of the sludge will be 
digested at WWTP No. 2 and a portion will be digested at WWTP No. 1.     

Alternative S2.  This alternative consists of thickening primary sludge in the existing circular 
primary clarifier under all flow conditions; thickening WAS with a gravity belt thickener, and 
on-site anaerobic digestion with thickened sludge from WWTP No. 2.  

Evaluation of Alternatives.  The solids processing alternatives were evaluated according to 
both economic and non-economic factors. Removing dilute primary sludge from the rectangular 
sedimentation basin as recommended in Alternative S2, will significantly improve the 
performance of that basin.  Removing dilute sludge from the primary sedimentation basin can 
also accommodate a lower cost grit removal alternative.  Therefore, Alternative S2, considered 
with grit removal alternative G2 is the lower cost and preferred alternative.  

RECOMMENDED PLAN 

Based on an assessment of the capacity of the existing unit processes and alternatives for 
improvements, recommendations are made for the wastewater treatment system CIP. Estimated 
costs for the recommended improvements are summarized in Table 1-5. These costs are shown at 
year 2004 cost levels and are adjusted when planning for projects that will be implemented in the 
future. CIP projects are organized according to the anticipated improvement period. 



City of Coos Bay 1-7 Facilities Plan – DRAFT 
  Wastewater Treatment Plant No. 1 
  January 2006 

Table 1-5.  Recommended Plan Cost Summary  
(2004 Dollars at ENR CCI 7314) 

Cost 

Description Construction 
Contingency 

25% E&A 20% Total 

Phase 1 Improvement Projects       
(present to 2008)       
Replace piston pump 115,810 28,953 28,953 173,715 
New level elements on influent flumes 20,222 5,056 5,056 30,333 
Demo Cover on Digester 1 33,643 8,411 8,411 50,465 
Replace floating cover on Digester 1 245,643 61,411 61,411 368,465 
Improve cover on Digester 2  185,643  46,411 46,411 278,465 
Construct new waste gas burner 53,643 13,411 13,411 80,465 
Outfall 282,000 70,500 70,500 423,000 
New handrails on digesters 45,643 11,411 11,411 68,465 
Total Phase 1 Cost       1,473,400 
Phase 2 Improvements         
(2008 to 2012)         
New blower 120,000 30,000 30,000 180,000 
Mixed liquor split box 110,000 27,500 27,500 165,000 
New secondary clarifier 961,000 240,250 240,250 1,441,500 
New RAS pump 120,000 30,000 30,000 180,000 
New WAS pump 114,000 28,500 28,500 171,000 
Chlorine Contact Basin Improvements 53,000 13,250 13,250 79,500 
Site piping 81,000 20,250 20,250 121,500 
Total Phase 2 Cost       2,338,500 
Phase 3 Improvements         
(2018-2022)         
New boiler, heat exchangers, gas and hot 
water piping 

340,810 85,203 85,203 511,215 

Mixing heating and recirc for Digester 1 236,405 59,101 59,101 354,608 
Mixing heating and recirc for Digester 2 236,405 59,101 59,101 354,608 
Digester building repair 123,643 30,911 30,911 185,465 
Total Phase 3 Cost       1,405,900 
Phase 4 Improvements         
(2023-2026)         



City of Coos Bay 1-8 Facilities Plan – DRAFT 
  Wastewater Treatment Plant No. 1 
  January 2006 

Cost 

Description Construction 
Contingency 

25% E&A 20% Total 

Demolish manual bar screen 20,222 5,056 5,056 30,333 
New mechanical bar screen 167,722 41,931 41,931 251,583 
Replace mechanical bar screen 167,722 41,931 41,931 251,583 

Demolish existing stairs 18,222 4,556 4,556 27,333 
New grit chamber bypass channel and gate 55,222 13,806 13,806 82,833 
New grit cyclone and classifier 134,722 33,681 33,681 202,083 
Degritted primary sludge pump 55,722 13,931 13,931 83,583 
Site piping 20,222 5,056 5,056 30,333 
Inline primary sludge grinder 110,810 27,703 27,703 166,215 
WAS Gravity Belt Thickener 680,810 170,203 170,203 1,021,215 
Thickened WAS pump 137,810 34,453 34,453 206,715 
Thickening Building 123,643 30,911 30,911 185,465 
Yard piping 48,643 12,161 12,161 72,965 
Total Phase 4 Cost       2,612,200 

Total Cost       7,830,000 
 



City of Coos Bay 10-1                                                    Facilities Plan – DRAFT 
                                                 Wastewater Treatment Plant No.  1 
  January 2006 

CHAPTER 10 

FINANCING 

Project financing is a key element for the successful implementation of the recommended capital 
improvement program (CIP) outlined in Chapter 9. Since financing is necessary for the entire 
program, this chapter includes both Plant No. 1 and No. 2 improvements and costs. The CIP is 
structured to provide the necessary improvements to the existing wastewater treatment facilities. 
The CIP presented in Chapter 9 is a 20-year plan that lays out a series of City’s projects and their 
associated costs. This chapter presents information that the City will need to make financing and 
implementation decisions.  

Included is a summary of the numbers of ratepayers and the background information regarding 
[...]
though specific information on the location of the worst areas is not available at this time, an 
assessment can be made whether such areas should ultimately be rehabilitated. 

Assuming the collection system were to be completely rehabilitated, including service lateral 
replacement, the peak I/I could be reduced to that of a well-constructed new system, or 1,500 
gpad. For a typical residential area, costs for comprehensive collection system rehabilitation are 
approximately $45,000 per acre. So, each acre rehabilitated would reduce peak flows by 5,000 to 
12,000 gpd and would cost $45,000. The unit cost for peak I/I reduction is therefore $3.75-$9 per 
gpd removed. 

Wastewater treatment facilities impacted by the high peak flows are the screens and grit removal 
basins, secondary clarification and chlorine contact basin. The estimated cost of the treatment 
plant improvements strictly associated with increasing treatment plant capacity is $2.4 million 
including engineering and contingencies. Theoretically, peak I/I can be reduced by the difference 
between the PWWF and peak sanitary flow, or 9 mgd, through collection system rehabilitation. 
If this were done, treatment plant expansion costs would be reduced by $2.4 million. Figure 3-2 
shows the relative cost of rehabilitation to treating the flow for the range of I/I flow evaluated. 

At $3.75 per gpd removed, reducing peak flows by 9 mgd through collection system 
rehabilitation would cost $34 million.  At $9 per gpd, the cost would be $81 million.   

While the basis for this approach is approximate, it is clear that the cost for rehabilitation that 
would be required to reduce peak flows would be much higher than the cost for providing the 



 

City of Coos Bay 3-10                         Facilities Plan – DRAFT 
  Wastewater Treatment Plant No. 1 
 January 2006 

required treatment capacity. Accordingly, it can be stated with assurance that no excessive I/I 
will be treated at the City’s facility.  

Figure 3-2.  Pipeline Rehabilitation vs. Treatment Cost 

0

10,000,000

20,000,000

30,000,000

40,000,000

50,000,000

60,000,000

70,000,000

80,000,000

90,000,000

Moderate I/I High I/I

Treatment Cost
Rehabilitation Cost

 
 
CAPACITY ASSURANCE, MANAGEMENT, OPERATION AND MAINTENANCE 
(CMOM) 

Proper operation and maintenance of sanitary sewer systems is vital to protect public health, 
property, and waterways. The EPA is expected to propose a new rule in the future to support 
sanitary sewer overflow (SSO) control. The objectives of CMOM are briefly described below: 

• Address capacity, management, operation and maintenance requirements for municipal 
sanitary sewer collection systems  

• Minimizes SSOs. 

• Establish requirements for reporting, public notification, and record keeping for 
discharges from municipal sanitary sewer system  

Conforming to the above-proposed rules will help the City to upgrade its wastewater collection 
system and potentially reduce SSOs.  The City currently has an Overflow Notification and 
Response Plan (ONRP) in place.   The plan includes procedures on spill notification, location 
identification, notification contacts, sampling and cleanup procedures, prevention and training.  
CMOM will further require the City to: 



 

City of Coos Bay 3-11                         Facilities Plan – DRAFT 
  Wastewater Treatment Plant No. 1 
 January 2006 

• Establish general performance standards. A CMOM program will ensure that the 
collection system can collect and transport all base and appropriate peak flows to the 
City’s treatment facility and, develop a procedure for notifying those who could be 
affected by SSO.  

• Implement a management program. A management program should address the program 
goals; identify administrative and maintenance personnel responsible for implementing 
the CMOM program; establish legal authority through collection system use ordinances, 
service agreements, or other legally binding documents to manage flow effectively; 
identify existing system deficiencies and appropriately design performance requirements; 
and monitor the progress of the CMOM program.  

• System Evaluations and Capacity Assurance Plan (SECAP). SECAP will identify 
deficient parts of the collection system and prioritize maintenance programs to assure that 
the collection system has sufficient capacity. 

• Submit to periodic audits of the CMOM program. CMOM will require regular, 
comprehensive audits, done by the City’s personnel. These audits will help identify non-
compliance of CMOM regulations so problems can be addressed quickly. All findings, 
proposed corrective actions, and upcoming improvements, should be documented in the 
audit report. 

CONCLUSIONS 

While it is clear that a comprehensive program to remove I/I would not be cost effective, the City 
should nevertheless implement a program of I/I identification and removal as part of their overall 
maintenance program. The following program elements are recommended: 

• Limited flow monitoring in areas with suspected high I/I. 

• Systematic sewer televising to identify problem areas. 

• A user-friendly collection system maintenance management program that provides a 
comprehensive database of the system; provides locations and descriptions of I/I sources 
and structural defects; and helps with work orders, customer complaint tracking, and 
generates system management. 

• Repair of structural defects and leaks as part of street reconstruction projects. 

• Elimination of other significant I/I sources as funds and staff are available. 

• Development of a collection system master plan. 
 

 
 



City of Coos Bay 4-1 Facilities Plan – DRAFT  
  Wastewater Treatment Plant No. 1 
  January 2006 

CHAPTER 4 

EXISTING WASTEWATER TREATMENT FACILITIES 

A review of the city of Coos Bay’s existing wastewater treatment facilities forms the framework 
for the development of a long-term plant upgrade strategy. Analysis of historical plant operating 
data can reveal any ongoing performance deficiencies. Identification of the design capacity of 
each existing unit process can indicate the need to expand facilities when compared to the 
projections of future flows and loads. In addition, the existing facilities information allows for 
the determination of how new facilities can be best integrated into the system to achieve long-
term upgrade requirements.   

TREATMENT PLANT DESCRIPTION 

The Coos Bay Wastewater Treatment Plant No. 1 is owned by the City of Coos Bay, and is 
managed and operated by Operations Management International, Inc. (OMI). Located on the east 
side of the City on 6th Avenue just off of Highway 101, Wastewater Treatment Plant No. 1 serves 
the east side of Coos Bay and the Bunker Hill Sanitary District.  The plant was built in 1954 as a 
primary treatment plant for combined sanitary sewage and stormwater. Secondary treatment was 
added in 1973. The plant was extensively upgraded in 1990 to provide Class I mechanical and 
electrical reliability up to an instantaneous peak hydraulic flow of 15 million gallons per day 
(mgd).  At that time new headworks, primary clarifier and second secondary clarifier were added 
to the plant. The existing secondary clarifier was converted to a chlorine contact basin and the 
existing primary clarifier was converted into a sludge thickening tank. Plant treatment processes 
now include screening, grit removal, primary sedimentation, activated sludge secondary 
treatment, secondary clarification, disinfection, dechlorination, and anaerobic digestion of 
sludge. 
 
The existing layout of Wastewater Treatment Plant No. 1 is shown in Figure 4-1. The site is 
bordered by 6th Street to the east, 8th Street to the west, Ivy Avenue to the south and Koos Bay 
Boulevard to the north.    

Table 4-1 outlines the design data for the existing treatment units and major equipment.  Figure 
4-2 shows a flow schematic of Wastewater Treatment Plant No. 1.  The functions of the unit 
processes are described in the following sections. 



City of Coos Bay 4-2 Facilities Plan – DRAFT  
  Wastewater Treatment Plant No. 1 
  January 2006 

Figure 4-1.  Layout of Treatment Plant No. 1  



City of Coos Bay 4-3 Facilities Plan – DRAFT  
  Wastewater Treatment Plant No. 1 
  January 2006 

Figure 4-2.  Flow Schematic of Wastewater Treatment Plant No. 1 



City of Coos Bay 4-4 Facilities Plan – DRAFT  
  Wastewater Treatment Plant No. 1 
   January 2006

Table 4-1.  Design Data for the Existing Wastewater Treatment Plant No. 1 

Description Value 
GENERAL DESIGN CRITERIA  
Design Flows, mgd  
          Average Dry Weather (ADWF) 2.9 
          Maximum Month (MMF) 4.9 
          Maximum Day (MDF) 9.6 
          Peak Wet Weather Flow (PWWF) 15.0 
     Split-stream Treatment, mgd  
          Primary Treatment and Disinfection Capacity 15 
          Secondary Treatment Capacity 6 
Design Loadings, lbs/day  
     BOD Loading  
          Average 2,670 
          Maximum Month 3,870 
     Total Suspended Solids Loading  
          Average 3,410 
          Maximum Month 5,170 
PRELIMINARY TREATMENT  
Old Headworks  
          Existing Grit Chamber  
               Number  1 
               Capacity, mgd 5 
          Grit Transfer Pump  
               Number 1 
               Type  Centrifugal 
               Capacity, gpm 270 
New Headworks  
     Mechanical Bar Screen  
          Number 1 
          Type Front Cleaned Climber 
          Bar Spacing, in. 0.75 
     Manual Bar Screen  
          Number 1 
          Bar Spacing, in 1.5 



City of Coos Bay 4-5 Facilities Plan – DRAFT  
  Wastewater Treatment Plant No. 1 
   January 2006

Description Value 
     Screenings Compactor  
           Number 1 
           Capacity, cubic feet/hour 34 
           Upper Screw, HP 1 
           Lower Screw, HP 3 
     Aerated Grit Tank  
          Number 1 
          Capacity, mgd 10 
     Grit Pumps  
          Number 2 
          Capacity, each, gpm 270 
    Grit Cyclone  
          Number 1 
          Capacity, gpm 270 
     Grit Washer  
          Number 1 
         Capacity, gpm 30 
FLOW MEASUREMENT   
    Number 2 
     Type Parshall Flume 
     Size, in. 18 
     Number of Transmitters 1 
PRIMARY TREATMENT  
Primary Sedimentation  
     Circular Primary Sedimentation Basin  
          Number 1 
          Diameter, ft 54 
         Overflow Rate, gpd/sf  
               ADWF 700 
               PWWF  2,180 
     Rectangular Primary Sedimentation Basin  
          Number 1 
          Width, ft 21.5 
          Length, ft 145 



City of Coos Bay 4-6 Facilities Plan – DRAFT  
  Wastewater Treatment Plant No. 1 
   January 2006

Description Value 
          Overflow rate, gpd/sf  
                   ADWF  930 
                   PWWF  3,210 
     Primary Sludge Pumps  
          Number 2 
          Type Rotary Lobe 
          Capacity, each, gpm 50 
     Primary Scum Pump  
          Number 1 
          Type Rotary Lobe 
          Capacity, gpm 50 
     Thickened WAS Pump  
          Number 1 
          Type Piston 
          Capacity, gpm  60 
FLOW MEASUREMENT  
     Quantity 1 
     Type Parshall Flume 
     Size, in. 18 
INTERSTAGE PUMPING STATION  
     Lift Pumps  
          Quantity 3 
          Type Centrifugal 
          Capacity, each, mgd 2.7 
     RAS Pumps  
          Quantity 3 
          Type Centrifugal 
          Capacity, each, gpm 625 
SECONDARY TREATMENT  
     Aeration Basins  
          Number 2 
          Width, each, ft 34 
          Length, ft 96 
          Sidewater Depth, ft 15.5 



City of Coos Bay 4-7 Facilities Plan – DRAFT  
  Wastewater Treatment Plant No. 1 
   January 2006

Description Value 
          Total Volume, gal 757,000 
           MLSS concentration, mg/L 2,000 
          Hydraulic Detention Time, hours   
                    ADWF  6.3 
                    Maximum Flow  3.0 
     Diffuser Type Fine Bubble Tubes 
     Blowers  
          Number 3 
          Type Centrifugal 
          Capacity, each, scfm 1,200 
          Pressure, psi 8.0 
     Secondary Clarifier  
          Number 1 
          Diameter, ft 80 
          Side water depth, ft 16 
          Overflow rate, gpd/sf  
                    ADWF  580 
                    Maximum Flow  1,200 
     RAS Pump  
          Number 2 
          Type Centrifugal 
          Capacity, gpm 1,500 
     WAS Pump  
          Number 1 
          Type Centrifugal 
          Capacity, gpm 360 
     Secondary Scum and Tank Drain Pump  
          Number 2 
          Capacity, each, gpm 340 
CHLORINATION AND DECHLORINATION  
     Chlorination Facilities  
          Type Sodium Hypochlorite 
          Contact Tank  
               Number 1 



City of Coos Bay 4-8 Facilities Plan – DRAFT  
  Wastewater Treatment Plant No. 1 
   January 2006

Description Value 
               Volume, gal 370,000 
               Hydraulic detention time, minutes    

ADWF  333 
PWWF  36 

          Sodium Hypochlorite Storage Tanks  
               Number 2 
               Total Storage Volume, gal 3,600 
          Feed pumps, number  
               Number 3 
               Type Diaphragm 
               Capacity, each, gph 20 
     Dechlorination Facilities  
          Type Sodium Bisulfite 
          Sodium Bisulfite Storage Tanks  
               Number 2 
               Volume  1,500 
          Feed pumps  
               Number 2 
               Type Diaphragm 
               Capacity, each, gph 12.7 
          Mixer  
              Number 1 
               Type Vertical 
               Motor Size, Hp 5 
OUTFALL  
          Length, ft 715 
          Diameter, in 42 
          Diffuser, number of ports  5 
ANAEROBIC DIGESTION  
 Primary Digester  
          Number 1 
          Diameter, ft 45 
          Depth, ft 26 
          Volume, gal 331,150 



City of Coos Bay 4-9 Facilities Plan – DRAFT  
  Wastewater Treatment Plant No. 1 
   January 2006

Description Value 
          Hydraulic detention time, days  17 
          Digester Mixing Mechanical 
          Mixer Size, Hp 15 
 Secondary Digester   
          Number 1 
          Diameter, ft 40 
          Depth, ft 26 
          Total volume, gal 253,660 
          Hydraulic detention time, days  13 
          Digester Mixing  

    Type Gas Circulation Compressor 
               Capacity, cfm 150 

   Operating pressure, psig 15 
 Heat Exchanger  
          Number 2 
          Type Spiral 
 Recirculation Pump  
          Number 2 
          Type Recessed Impeller 
          Capacity, each, gpm 150 
 Sludge Transfer Pump  
          Number 1 
          Capacity, gpm 450 
 Waste Gas Burner  
          Number 1 
          Capacity, cfh 5,800 
BIOSOLIDS STORAGE   
Facultative Sludge Lagoon  
           Surface Area, acres 4 
           Depth, ft 11 
UTILITIES  
     Nonpotable Water   
        Low Pressure Pump  
              Number 1 



City of Coos Bay 4-10 Facilities Plan – DRAFT  
  Wastewater Treatment Plant No. 1 
   January 2006

Description Value 
              Type  Centrifugal 
        Booster Pump   
              Number 1 
              Type Centrifugal 
        Plant Water Pumps   
              Number 2 
              Type  Centrifugal 
      Emergency Generator  
          Size, kW 200 
          Fuel Diesel 
 
FLOW CONTROL STRATEGY 

Wastewater Treatment Plant No. 1 is operated in several modes depending on the influent flow 
rate as summarized below:  

• When the influent flow rate is less than 2.5 mgd, all flow receives full preliminary, 
primary and secondary treatment, disinfection and dechlorination. The new headworks 
and the older, smaller, circular primary sedimentation basin are used. 

• When the influent flow rate is between 2.5 and 6 mgd, all the flow receives full 
preliminary, primary and secondary treatment, disinfection and dechlorination.  The 
newer rectangular primary sedimentation basin is used for primary treatment.   

• When the influent flow rate is between 6 and 10 mgd, all flow receives preliminary 
treatment and primary treatment using the rectangular sedimentation basin. Up to 6 mgd 
receives secondary treatment.  Primary effluent over 6 mgd goes directly to the chlorine 
contact chamber for disinfection, dechlorination and discharge. 

• When the influent flow rate exceeds 10 mgd, 10 mgd receives preliminary treatment in 
the new headworks and primary treatment in the rectangular primary sedimentation basin. 
After primary treatment, 6 mgd of flow is directed to secondary treatment and 4 mgd 
flows directly to the chlorine contact basin.  Flow in excess of 10 mgd is treated in the 
old headworks and the older circular primary sedimentation basin.  All flow up to 15 mgd 
is disinfected in the chlorine contact basin and dechlorinated before discharge. 



City of Coos Bay 4-11 Facilities Plan – DRAFT  
  Wastewater Treatment Plant No. 1 
   January 2006

Headworks 

 

TREATMENT PROCESS DESCRIPTION 

Headworks 

The headworks were expanded in 1990. The old headworks 
consist of a rectangular grit chamber that is currently used 
only when the flow rate exceeds 10 mgd.  When the level of 
flow in the new bar screen channel exceeds a preset level, a 
gate is opened which directs excess wastewater to the old 
headworks.  The signal is interlocked so that when the gate 
opens, the grit collector in the old grit chamber and the grit 
transfer pump start.  The grit transfer pump sends grit to the 
aerated grit tank in the new headworks.  

The new headworks consist of a front cleaned, mechanical 
bar screen that is 4.5 feet wide with ¾-inch openings.  A 
manual bar screen is located in a bypass channel.  The 
material accumulated on the screens is collected in a 
screenings compactor and discharged to a dumpster for 
landfill disposal. The influent flow rate is measured in a 
Parshall Flume downstream of the screens.   

Operators report that there is significant rusting of equipment, covers and conduits in the 
headworks area.  The transducers on the flumes are old and in need of replacement. 

Grit Removal 

Following screening and measurement, wastewater flows into an aerated grit tank that is 15 feet 
deep, 17.5 feet long and 11 feet wide and contains two chambers. Grit is pumped alternatively 
from the chambers about every thirty minutes.  The cycle begins with agitation air and non-
potable (NPW) water being added for grit suspension.  After a pre-set interval, a grit pump 
conveys the grit slurry into a cyclone separator. Following separation in the cyclone, the grit is 
dewatered and discharged to a dumpster for disposal. 

Grit from Wastewater Treatment Plant No. 2 is trucked to the grit chamber for processing and 
subsequent hauling to the landfill.   



City of Coos Bay 4-12 Facilities Plan – DRAFT  
  Wastewater Treatment Plant No. 1 
   January 2006

Rectangular Primary Clarifier 

Primary Treatment 

The rectangular primary sedimentation tank is 
145 feet long, 21.5 feet wide and has an average 
side water depth of 9 feet.  It is used only when 
flow exceeds 2.5 mgd to minimize operation 
costs and odors that occur when it is used at 
lower flow rates.  

The older circular primary sedimentation basin is 
54 feet in diameter and 10 feet deep. The basin is 
original to the plant and was converted to a 
sludge thickener in the 1990 expansion. It is used 
as a primary sedimentation basin when flows are 

lower than 2.5 mgd and when they exceed 10 mgd.  
When the influent flow rate is between 2.5 and 10 

mgd, waste activated sludge (WAS) and primary sludge are thickened in this tank. The sludge is 
co-thickened to about 2% solids.  Primary sludge, scum and WAS are pumped to the digesters on 
a pre-set timer.  The primary sludge pump is a piston pump that is original to the plant.     

Activated Sludge  

Up to 6 mgd of primary effluent flows through 
a Parshall Flume to two aeration basins. The 
basins are equipped with baffles to allow 
operation in plug-flow or step-feed modes.  
Each basin is separated into four zones.  In the 
current operating mode, the first two zones act 
as selectors.  RAS is fed into the first two zones 
and primary effluent is fed into the third zone.  
Three centrifugal blowers supply air to the 
basin. Air is fed to the aeration basins through 
Parkson membrane tube diffusers.  The process 
is operated at an MLSS concentration of 2000 
mg/l.   

Dewatered Aeration Basin



City of Coos Bay 4-13 Facilities Plan – DRAFT  
  Wastewater Treatment Plant No. 1 
   January 2006

Secondary Clarifier 

Chlorine Contact Basin 

Secondary Clarification 

The treatment plant’s single secondary clarifier is 80 feet in diameter 
and 16 feet deep.  It is a center-feed clarifier with an inboard launder 
and V-notch weirs.  The clarifier is equipped with two pumps, one is 
used for return activated sludge (RAS) and one for WAS.  WAS is 
pumped to the old circular primary sedimentation tank for thickening 
via modified flexible tubing.  Secondary scum is conveyed to the old 
circular primary clarifier with the old tank drain pump.   

Interstage Pumps  

The interstage pump station consists of 3 centrifugal pumps, each 
with capacity of 1,850 gpm. The pumps are operated as drain pumps 
for the aeration basins.  

It should be noted that components such as conduits and electrical 
boxes are rusting throughout the station. 

Chlorination/Dechlorination 

The chlorine contact basin is a 68-foot diameter retrofitted secondary clarifier equipped with 
over and under baffles to enhance plug flow conditions.  Flow is fed peripherally and exits at V-
notch weirs near the center of the tank.   

Sodium hypochlorite is used to disinfect secondary 
effluent.  Sodium hypochlorite is diluted with 
treated effluent and fed into the 33-inch secondary 
effluent pipe as it enters the chlorine contact basin.  
The sodium hypochlorite solution is fed through a 
perforated PVC pipe and there is a coarse bubble 
diffuser to provide mixing.  Contact time in the 
basin is 36 minutes at peak wet weather flow.  
Chlorine is paced off of the influent flow meter. 

Dechlorination facilities consist of sodium bisulfite 
metering pumps; storage tanks with spill containment, 
and feed piping and a mixer. The bisulfite will be injected at the chlorine contact basin overflow 
weir.  Plant effluent is sampled for chlorine residual in a manhole in the outfall pipe prior to 
discharge into the Coos Bay.   Dechlorination has compound loop control using the influent flow 
rate and sulfite residual as inputs.  

Outfall 

Treated effluent is discharged into Coos Bay at the eastern end of Koos Bay Boulevard at River 
Mile 13.2.  The outfall consists of a 42-inch lined and coated steel pipe with a 20-foot five-port 
diffuser.  The pipe is approximately 715 feet long and discharges 200 feet from the shore at an 
approximate depth of 20 feet.  The outfall is a combined outfall with 12- and 24-inch storm 



City of Coos Bay 4-14 Facilities Plan – DRAFT  
  Wastewater Treatment Plant No. 1 
   January 2006

drains connecting to the treatment plant effluent pipe at a vault at the intersection of Koos Bay 
Boulevard and 6th Street.  Operators have noted that an overflow occurs at this location during 
high storm events.  The overflow is likely due to the heavy storm water flow into the outfall.   
The condition of the outfall pipe is poor and some of the structural supports are missing. 

Anaerobic Digestion 
 
The plant has two anaerobic digesters, one 40 feet 
in diameter and one 45 feet in diameter. The 45-
foot diameter tank, the primary digester, is 
equipped with a floating cover.  The smaller tank, 
the secondary digester, has a fixed cover.  The 
secondary digester is currently neither heated nor 
mixed and is used for storage prior to the sludge 
being pumped to lagoon for storage.  A boiler and 
heat exchanger provide heat for the primary 
digester. Sludge is circulated with two recessed 
impeller pumps. Gas not used for digester heating 
is sent to a waste gas burner.   

The floating cover on the primary digester sunk into the tank several years ago and has been 
temporarily repaired.  The handrails around both tanks are rusted.  The rail around the secondary 
digester has broken.  Operators report that controls on the boiler are not reliable and the 
temperature control valves on the hot water line into the heat exchanger do not function 
correctly.  The electrical system in the control building is old and windows are cracked.  The 
waste gas burner is in poor repair and not used consistently.  

Biosolids Drying and Disposal 

Digested sludge is pumped to the City’s facultative sludge lagoon for storage, curing and storage. 
The bentonite clay- lined lagoon has a surface area of approximately 4 acres, is 11 feet deep, and 
contains two inlet ports. Supernatant from the lagoon is aerated and pumped to the City sewer 
system for return to the treatment plant.  A floating dredger reaps the sludge which is land 
applied to approximately 250 acres of DEQ- approved private farmlands and forest sites between 
June and October each year. 

Plant Utilities 

The treatment plant has the following utility systems: 

• Non-potable Water (3W) Pumps.  Four pumps provide non-potable water for in-plant 
uses.  One pump provides water for general use.  Two booster pumps provide high-
pressure flow for wash down and irrigation, and one pump is dedicated to providing 
dilution water to the hypochlorite feed system. 

• Standby Power.  A 200 kW generator with fuel storage is available for use in the event 
of a power outage.  The generator was installed in 1997 and an automatic transfer switch 
was installed in 2003.  The generator is capable of supplying power to the entire plant. 

Primary Digester Floating Cover 



City of Coos Bay 4-15 Facilities Plan – DRAFT  
  Wastewater Treatment Plant No. 1 
   January 2006

UNIT PROCESS CAPACITY 

The capacities of each unit process was estimated based on calculations and information 
available in operating manuals and are summarized in Table 4-2. 

Table 4-2.  Unit Process Capacity Summary 

 
Unit Process 

 
Basis for Capacity 

 
Design Criteria 

Total Estimated 
Capacity 

Bar Screen PWWF Screen Head loss 15 mgd 
Aerated Grit 
Chamber  

PDF HRT at PDF: 3 
minutes 

10 mgd 

Primary 
Sedimentation 

PWWF Rectangular:  3500 
gpd/sf 
Circular:  3000 
gpd/sf 

17 mgd 

Aeration Basins SRT at Max Month 
Load 
HRT at Max Month 
Flow 

4 days SRT 
 
4 hours HRT 
 

3475 lb/day 
BOD1 

4.5 mgd 

Aeration System BOD loading 1.1 lb O2/lb BOD 
20% SOTE 

3030 lb/d BOD1

Secondary 
Clarification 

Peak Flow to Secondary 
Treatment 

1200 gpd/sf 6 mgd 

Chlorine Contact 
Basin 

PWWF 30 minute contact 
time 

17 mgd 

Outfall PWWF 100 year flood 
elevation of 9.0  

15 mgd 

RAS Pumping 25% Peak Flow to 
Secondary Treatment 

Firm Capacity 2.2 mgd 

Anaerobic Digestion Hydraulic Detention 
Time at Max Month 
Loading 

17 days 
 
   

14,000 gal/d 
 
 

Lagoon Average Organic 
Loading, 
lbVSS/ksf//day 

20 lb VSS/ksf/day 3500 lb 
VSS/day 

  (1)  Load to secondary treatment.  Capacity does not take into account uptake by nitrification. 

The following sections provide additional information on the capacity evaluation for each unit 
process. 



City of Coos Bay 4-16 Facilities Plan – DRAFT  
  Wastewater Treatment Plant No. 1 
   January 2006

Bar Screen  

The headworks includes one mechanical bar screen and a manual bar screen.  The capacity of the 
screens is typically calculated based on the mechanical bar screen only with the manual bar 
screen reserved for back-up service.  The manual bar screen has wider bar spacing which allows 
more debris into downstream processes and is therefore only used when the mechanical bar 
screen must be bypassed.   

The mechanical bar screen is rated at 15 mgd according to design drawings.  At 15 mgd, the 
velocity through the bars, assuming 35% blinding, is calculated to be approximately 5.2 fps and 
the head loss is estimated at 0.5 feet.  The recommended velocity range is 1 to 4 feet per second 
so at peak flow the screen’s effectiveness is reduced.  However, the influent under these 
conditions is dilute and the higher velocities are allowable for brief periods under these 
conditions.  The head loss through the screen is such that the flow is well below the operating 
floor upstream of the screen at peak flow. 

Aerated Grit Chamber 

The aerated grit chamber capacity is rated at 10 mgd.  Flow in excess of 10 mgd is routed to the 
old headworks but the grit is pumped back to the new aerated grit chamber.   In addition, 
processed grit from Treatment Plant No. 2 is also added to the aerated grit chamber.  A minimum 
hydraulic detention time at peak flow of 3 minutes is recommended.  At 10 mgd, detention time 
is approximately 3 minutes. 

Primary Sedimentation 

The primary sedimentation tank capacity is based on the overflow rate to the basins.  Generally, 
a higher overflow rate can be allowed to a rectangular tank than a circular basin.  Using the 
criteria listed in Table 4-2, the capacity of the rectangular basin slightly exceeds 10 mgd and the 
capacity of the circular tank is 6.9 mgd for a total primary sedimentation capacity of 17 mgd. 

Aeration Basins   

Aeration basins that treat municipal wastewater are typically designed based on solids retention 
time (SRT) and, to a lesser extent, hydraulic retention time (HRT).  To maintain an SRT of 4 
days at a mixed liquor suspended solids (MLSS) concentration of 2,000 milligrams per liter 
(mg/l), the influent BOD load to the aeration basins would be approximately 4340 lbs/day at 
maximum month conditions. Capacity could be increased by increasing the MLSS concentration. 

HRT is a secondary design criterion that serves as a check of SRT.  In general, a 4-hour HRT at 
maximum month flow is considered reasonable.  However, HRTs of as low as 3 hours are 
acceptable provided the SRT is within limits.  A flow of 4.5 mgd to the aeration basin yields an 
HRT of 4 hours.  At 6 mgd, the peak flow to the aeration basin, the HRT is 3.0 hours.   

Aeration System 

The capacity of the aeration equipment is based on its estimated oxygen transfer rate and the 
oxygen requirements of the wastewater.   Based on a 20% standard oxygen transfer efficiency 



City of Coos Bay 4-17 Facilities Plan – DRAFT  
  Wastewater Treatment Plant No. 1 
   January 2006

(SOTE) and oxygen requirements of 1.1 lb of oxygen per lb of BOD, the allowable BOD to the 
aeration basins is 3475 lb/day.  The calculation does not take into account some oxygen uptake 
due to nitrification that is known to occur in the summer months.  The uptake by nitrification that 
currently occurs in summer months reduces the capacity of the system to approximately 2260 
lb/day BOD. 

Secondary Clarification 

The surface overflow rate at the maximum flow condition is typically the criteria considered for 
secondary clarifier capacity.  A typical value is 1200 gpd/sf.  Above this overflow rate, 
performance will begin to decline.  At 6 mgd, the rated maximum flow to the secondary 
treatment system, the overflow rate of the secondary clarifier is 1200 gpd/sf. 

Chlorine Contact Basin 

The capacity evaluation of the chlorine contact basin is based on the proper hydraulic detention 
time to achieve acceptable disinfection.  Baffling in the converted secondary clarifier provides an 
increased length-to-width ratio although the configuration is not ideal for a contact basin. 

 A minimum hydraulic detention time of 30 minutes is typical at peak flows.  At a 30-minute 
detention time, the peak capacity of the chlorine contact basin is 17 mgd. 

Outfall 

The existing outfall serves as an outfall for both the wastewater treatment plant and the 
stormwater system.  The 100-year flood elevation in the area is 9.0 feet above mean sea level 
(MSL) according to the 1990 design documents.  If manholes were bolted as shown in the 1990 
upgrade plans, the overflow point would be the chlorine contact basin weir at about elevation 